

MILL TEST CERTIFICATE

Customer: AAA	Alloy: AA 6082	Date: 2020/1/1
Invoice No.: A0AA000000AA0	Temper: XXX	Page: P01/P01
Goods: Aluminum Alloy Plate	Standard: XXX	Certificate No.: XXX

Product ID	Chemical Composition (%)											Mechanical Properties - Tensile Test				
	Si	Fe	Cu	Mn	Mg	Cr	Zn	Ti	Al	Others		Y.S.(Mpa)	T.S.(Mpa)	EL(%)		
	< 1.3%	< 0.5%	< 0.1%	< 1.0%	< 1.2%	< 0.25%	< 0.2%	< 0.1%	< 98.3%	Single	Total	85 – 320	140 – 340	6.3 – 18		
A0AA000000AA0-01	1.030	0.266	0.057	0.541	0.822	0.0280	0.000	0.0390	Rest	0.050	0.150	319	340	15.4		
A0AA000000AA0-02	1.014	0.258	0.056	0.530	0.824	0.0270	0.000	0.0410	Rest	0.050	0.150	302	336	11.9		
Sample																
Product ID	Heat No.	SIZE							PCS	Net Weight (MT)	Remarks					
A0AA000000AA0-01	A0AA000000AA0	10 X 1,020 X 2020 MM							8	0.466						
A0AA000000AA0-02	A0AA000000AA0	25 X 1,020 X 2020 MM							4	0.571						
Subtotal							12	1.037								
										Manager Of QA Dept.						

We hereby certify that material described herein has been manufactured and tested with satisfactory results in accordance with the requirement of the above material specification.